S kW

PARTS LIST

MSD41ECH

CONTENTS

. POWER SPRAYER (CRANK CASE,
INLET VALVE), ACCESSORIES........cccoceviiiniinnnn. 1~ 4
POWER SPRAYER
(PRESSURE REGURATOR VALVE) ...ccccccoovveneenne 5~ 6
ENGINE (CYLINDER HEAD, CRANKCASE)......... 7~ 8
ENGINE (CRANKSHAFT, PISTON)......cocceenieeienne 9~10
ENGINE (AIR CLEANER, CARBURETOR)............. 11~ 14
ENGINE
(RECOILE STARTER, MUFFLER, FUEL TANK).. 15 ~ 16
ENGINE (LABEL, GASKET KIT) ..cccovveviiiinieienen. 17 ~ 18

2009.08



1. MSD41ECH
POWER SPRAYER (CRANK CASE,INLET VALVE), ACCESSORIES

522816-01

1
—_
1



Ref.No. |Parts No. Parts Name Q'ty Remarks
1-3 547333 | Crankcase 1
1-4 547961 | Oil Filler Cap Ass'y 1 | Incl.5
1-5 014179 | O-Ring 1 | P20
1-6 044842 | Plug 1
1-7 014179 | O-Ring 1 | P20
1-8 545981 | Crankshaft 1 |7.0X19.07
1-9 015710 | Bearing 1 | #6204
1-10 | 547153 | Bearing Case 1
1-11 | 014488 | Bearing 1 | #6006
1-12 | 055337 | Oil Seal 1 | D30428
1-13 | 014041 | O-Ring 1 | S100
1-14 | 549360 | Bolt 3 | M6X14
1-15 | 012385 | Snap Ring 1
1-16 | 092241 | Oil Gauge Ass'y 1 | Incl.17
1-17 | 044428 | Packing 1 | 25X34XT2
1-18 | 547046 | Connecting Rod 3 | 2SF38MM
1-19 | 016948 | Piston Pin 3 | 9X22
1-20 | 830366 | Piston Rod 3
1-21 | 126259 | Washer 3 | 17X24XT1.2
1-22 | 025461 | Oil Seal 3 | $10.5247
1-23 | 044869 | Seal Retainer 3
1-24 | 011402 | Oil Wick 3 | 10X19X5
1-25 | 639503 | Inlet Valve Ass'y 3 | Incl.26-31
1-26 | 014122 | Inlet Valve Seat 3 | 6.1X20XT2.8
1-27 | 116121 | Piston Packing 3
1-28 | 027348 | Spacer 3 | 6X8.5X10.5
1-29 | 119917 | Piston Retainer 3
1-30 | 015849 | Spring Washer 3 | M6
1-31 | 046365 | Nut 3 | M6
1-32 | 545944 | Manifold A 1 | G3/4
1-33 | 540670 | U Packing 3
1-34 | 546860 | Adapter 6
1-35 | 015862 | O-Ring 6 | P21
1-36 | 023172 | O-Ring 6 | P22
1-37 | 541811 | Cylinder Pipe 3 | 25X28.5XL43
1-38 | 044881 | Valve Seat 3
1-39 | 544499 | Manifold B 1
1-40 | 044565 | Valve Sack 3
1-41 | 548608 | Valve 3 |16X1.5
1-42 | 541062 | Spring 3 | 0.6-15L
1-43 | 549358 | Cap Screw 6 | M8X110X28
1-44 | 548767 | Label 1
1-45 | 545158 | Label 1




1. MSD41ECH
POWER SPRAYER (CRANK CASE,INLET VALVE), ACCESSORIES

522816-01



Ref.No. |Parts No. Parts Name Q'ty Remarks
1-46 | 046271 | Flange 1
1-47 | 549351 | Bolt 4 | 5/16-24UNFX20
1-48 | 541141 | Bolt 4 | 3/8-35
1-49 | 126573 | Washer 4 | M8
1-50 | 126232 | Spring Washer 4 | M8
1-51 | 545166 | Instruction Manual 1 | MSD41
1-52 | 548895 | Label 1 | MSD41




2. MSD41ECH
POWER SPRAYER (PRESSURE REGURATOR VALVE)

—————————————————————————

522816-02



Ref.No. |Parts No. Parts Name Q'ty Remarks
2-1 546849 | Pressure Regurlator Vavle Ass'y 1 |Incl.2-18
2-2 540936 | Grip 1
2-3 088913 | Hexagon Socket Screw 1 | M8X35
2-4 126521 | Nut 1 | M8
2-5 549385 | Screw 2 | M3XP0.5X5
2-6 088912 | Hexagon Socket Screw 1 | M4X6
2-7 106495 | Guide 1
2-8 106499 | Washer 1 | 16X21X0.7T
2-9 541769 | Spring Seat 1 | 156XT2.5
2-10 | 548819 | Spring 1 |3.0-31L
2-11 | 546500 | Body 1
2-12 | 107221 | Spring 1 10.6-7L
2-13 | 106498 | Valve Ball 1 |5/32
2-14 | 543591 | Piston Ass'y 1
2-15 | 103306 | Sleeve 1
2-16 | 019261 | O-Ring 1 | P16
2-17 | 543507 | Valve Seat 1
2-18 | 019261 | O-Ring 1 | P16
2-19 | 542258 | Cheese 1 | R3/8XR3/8
2-20 | 541796 | Ball Cock 1 | R3/8XG1/4




3. MSD41ECH ENGINE (GX160K1-QD)
CYLINDER HEAD,CRANKCASE

522816-03



Ref.No. |Parts No. Parts Name Q'ty Remarks

3-2 414792 | Cylinder Head Comp. 1 12210-ZH8-020
3-3 625246 | Cylinder Head Gasket 1 12251-ZF1-800
3-4 637663 | Head Cover Comp. 1 12310-ZE1-020
3-5 626340 | Head Cover Gasket 1 12391-ZE1-000
3-6 625223 | Breather Tube 1 15721-ZH8-000
3-7 990467 | Flange Bolt 4 | 6X12 90013-883-000
3-8 625224 | Stud Bolt 2 90043-ZE1-020
3-9 626343 | Stud Bolt 2 90047-ZE1-000
3-10 | 626344 | Dowel Pin 2 94301-10160
3-11 | 626345 | Flange Bolt 4 95723-08060-00
3-12 | 625225 | Spark Plug 1 | BPRBES 98079-56846
3-13 | 407520 | Cylinder Barrel Ass'y 1 |Incl.23,24 12000-ZH8-425
3-14 | 626317 | Governor Ass'y 1 | Incl.15-17 16510-ZE1-000
3-15 | 626318 | Governor Weight 2 16511-ZE1-000
3-16 | 626319 | Governor Weight Holder 1 16512-ZE1-000
3-17 998195 | Governor Weight Pin 2 16513-ZE1-000
3-18 | 626321 | Governor Slider 1 16531-ZE1-000
3-19 | 626327 | Governor Arm Shaft 1 16541-ZE1-000
3-20 | 626322 | Thrust Washer 1 90451-ZE1-000
3-21 | 998199 | Drain Plug Washer 2 90601-ZE1-000
3-22 | 625895 | Governor Holder Clip 1 90602-ZE1-000
3-23 | 626324 | Radial Ball Bearing 1 91001-ZF1-003
3-24 1626325 | Oil Seal 1 91202-883-005
3-25 | 990493 | Plain Washer 2 94101-06800
3-26 | 990496 | Lock Pin 1 94251-08000
3-27 | 414793 | Crankcase Cover Ass'y 1 |Incl.32,35 11300-ZE1-642
3-28 | 625250 | Case Cover Gasket 1 11381-ZH8-801
3-29 |626333 | Oil Filler Cap Ass'y 1 |Incl.31 15600-ZE1-003
3-30 | 626335 | Oil Filler Cap Ass'y 1 |Incl.31 15600-ZG4-003
3-31 998201 | Gasket,Oil Filler Cap 2 15625-ZG0-000
3-32 | 626325 | Oil Seal 1 91202-883-005
3-33 | 990497 | Dowel Pin 2 | 8X14 94301-08140
3-34 | 626337 | Flange Bolt 6 95701-0803200
3-35 | 626332 | Radial Ball Bearing 1 96100-62050-00
3-36 | 998200 | Drain Plug Bolt 2 90131-ZE1-000




4. MSD41ECH ENGINE (GX160K1-QD)
CRANKSHAFT,PISTON

522816-04



Ref.No. |Parts No. Parts Name Q'ty Remarks
4-1 414794 | Crankshaft Comp. 1 13310-ZE1-601
4-2 586693 | Key 1 | 4.78X4.78X38 90745-ZE1-600
4-3 637668 | Piston Ring Set 1 13010-ZL0-003
4-4 625254 | Piston 1 13101-ZH8-000
4-5 626355 | Piston Pin 1 13111-ZE1-000
4-6 626356 | Connecting Rod Ass'y 1 |Incl.7 13200-ZE1-010
4-7 626357 | Connecting Rod Bolt 2 90001-ZE1-000
4-8 626358 | Piston Pin Clip 2 90551-ZE1-000
4-9 626346 | Camshaft Ass'y 1 |Incl.14 14100-ZE1-812
4-10 |626347 | Push Rod 2 14410-ZE1-010
4-11 | 626348 | Valve Rocker Arm 2 14431-ZE1-000
4-12 | 625234 | Valve Lifter 2 14441-ZE1-010
4-13 | 625929 | Rocker Arm Pivot 2 14451-ZE1-013
4-14 | 625925 | Weight Return Spring 1 14568-ZE1-000
4-15 | 625255 | Inlet Valve 1 14711-ZF1-000
4-16 | 625256 | Exhaust Valve 1 14721-ZF1-000
4-17 | 626350 | Valve Spring 2 14751-ZF1-000
4-18 | 626351 | Retainer 1 14771-ZE1-000
4-19 | 626352 | Retainer 1 14773-ZE1-000
4-20 | 626353 | Valve Rotator 1 14781-ZE1-000
4-21 | 626354 | Push Rod Guide Plate 1 14791-ZE1-010
4-22 | 625938 | Pivot Bolt 2 90012-ZE0-010
4-23 | 625939 | Pivot Adjusting Nut 2 90206-ZE1-000
4-24 | 407527 | Seal,Valve Stem 1 12209-ZH8-003
4-25 | 626384 | Cooling Fan 1 19511-ZE1-000
4-26 | 626385 | Starter Pulley 1 28451-ZH8-003
4-27 | 629361 | Flywheel Comp. 1 31100-ZE1-010
4-28 | 626388 | Special Nut 1 90201-878-003
4-29 | 626383 | Special Woodruff Key 1 13331-357-000
4-30 | 625232 | Ignition Coil Ass'y 1 30500-ZE1-033
4-31 | 625233 | Cap Ass'y 1 30700-ZE1-013
4-32 | 998214 | Flange Bolt 2 | 6X25 90121-952-000

-10 -




5. MSD41ECH ENGINE (GX160K1-QD)
AIR CLEANER,CARBURETOR

522816-05

11 -



Ref.No. |Parts No. Parts Name Q'ty Remarks

5-1 620833 | Gasket Set 1 16010-ZE0-025
5-2 998250 | Float Valve Set 1 16011-ZE0-005
5-3 626364 | Float Set 1 16013-ZE0-005
5-4 628314 | Float Chamber Set 1 |Incl1,5 16015-ZE0-831
5-5 998255 | Drain Screw Set 1 |InclA 16024-ZE1-811
5-6 626367 | Screw Set 1 | Incl.1 16028-ZE0-005
5-7 626368 | Choke Set 1 16044-ZE0-005
5-8 414795 | Carburetor Ass'y 1 | Incl.1-7,9,10,16-20,22-24 16100-ZH8-W71
5-9 998258 | Throttle Stop Screw 1 16124-ZE0-005
5-10 | 625270 | Main Nozzle 1 16166-ZH8-W50
5-11 | 626374 | Insulator 1 16211-ZE1-000
5-12 | 625261 | Insulator Gasket 1 16212-ZH8-800
5-13 | 583737 | Carburetor Spacer Comp. 1 16220-ZE1-020
5-14 | 625236 | Carburetor Packing 1 16221-ZH8-801
5-15 | 583740 | Choke Lever Comp. 1 |Incl.21 16610-ZE1-000
5-16 | 627201 | Cock Lever 1 16953-ZE1-812
5-17 | 998266 | Lever Setting Plate 1 16954-ZE1-811
5-18 | 998265 | Cock Lever Spring 1 16956-ZE1-811
5-19 | 638378 | Gasket 1 16957-ZE1-812
5-20 | 641858 | Pan Screw 2 93500-03006-1H
5-21 | 626377 | Spring Pin 1 94305-20122
5-22 | 646000 | Main Jet (#70) 1 99101-ZH8-0700
5-23 | 998260 | Pilot Jet Set 1 |Incl.1 #35 99204-ZE0-0350
5-24 | 627198 | Screw Set 1 16016-ZH7-WO01
5-25 | 583746 | Air Cleaner Element 1 17211-ZE1-000
5-26 | 583747 | Air Cleaner Grid 1 17212-ZE1-000
5-27 | 583748 | Air Cleaner Cover 1 17231-ZE1-000
5-28 | 583749 | Air Cleaner Collar 2 17238-ZE7-010
5-29 | 583750 | Air Cleaner Collar B 1 17239-ZE1-000
5-30 | 583751 | Air Cleaner Elbow Comp. 1 | Incl.28,29 17410-ZE1-020
5-31 | 583752 | Cleaner Cap 1 17421-ZE1-000
5-32 | 990471 | Wingnut 1 90325-044-000
5-33 | 583756 | Bolt 1 93494-0602008
5-34 | 990487 | Flange Nut 2 94050-06000
5-35 | 637692 | Control Ass'y 1 | Incl.40-46,49-51,53 16500-ZH8-823
5-36 | 626379 | Governor Arm 1 16551-ZE0-010
5-37 |626380 | Governor Rod 1 16555-ZE1-000
5-38 | 583715 | Governor Spring 1 16561-ZE1-020
5-39 | 626382 | Throttle Return Spring 1 16562-ZE1-020
5-40 | 637695 | Control Lever 1 16571-ZH8-020
5-41 998280 | Lever Spring 1 16574-ZE1-000
5-42 | 620829 | Control Lever Washer 1 16575-ZH8-000
5-43 |990418 | Cable Holder 1 16576-891-000
5-44 | 998278 | Control Lever Spacer 1 16578-ZE1-000
5-45 | 990419 | Control Adjusting Spring 1 16584-883-300

-12-




5. MSD41ECH ENGINE (GX160K1-QD)
AIR CLEANER,CARBURETOR

522816-05

13-



Ref.No. |Parts No. Parts Name Q'ty Remarks

5-46 | 583721 | Cable Return Spring 1 16592-ZE1-810
5-47 | 990467 | Flange Bolt 2 | 6X12 90013-883-000
5-48 | 626007 | Governor Arm Bolt 1 90015-ZE5-010
5-49 | 583724 | Self Lock Nut 1 90114-SA0-000
5-50 |620831 | Pan Screw 1 93500-050250H
5-51 | 638397 | Pan Screw 1 93500-05016-0A
5-52 | 990487 | Flange Nut 1 94050-06000
5-53 | 637696 | Control Base Comp. 1 16580-ZH8-813

-14 -




6. MSD41ECH ENGINE (GX160K1-QD)
RECOILE STARTER,MUFFLER,FUEL TANK

ST T m

522816-06

-15-



Ref.No. |Parts No. Parts Name Q'ty Remarks

6-1 620853 | Recoil Starter Ass'y 1 | Incl.2-11 28400-ZH8-013ZA
6-2 407528 | Recoil Starter Case Comp. 1 28410-ZH8-003YA
6-3 626448 | Recoil Starter Reel 1 28420-ZH8-013
6-4 626449 | Starter Ratchet 2 28422-7H8-013
6-5 626450 | Ratchet Guide 1 28433-ZH8-003
6-6 626451 | Friction Spring 1 28441-ZH8-003
6-7 626452 | Recoil Starter Spring 1 28442-ZH8-003
6-8 626453 | Return Spring 2 28443-ZH8-003
6-9 620862 | Recoil Starter Knob 1 28461-ZH8-003
6-10 | 626455 | Recoil Starter Rope 1 28462-ZH8-003
6-11 | 626456 | Setting Screw 1 90003-ZH8-003
6-12 | 407529 | Bolt 3 | 6X10 90008-ZE2-003
6-13 | 407530 | Fan Cover Comp. 1 19610-ZE1-000ZP
6-14 | 627033 | Side Plate 1 19612-ZH8-000
6-15 | 625265 | Shroud Comp. 1 19630-ZH8-000
6-16 | 632721 | Engine Stop Switch Ass'y 1 36100-ZE1-015
6-17 | 620851 | Stop Switch Cord 1 36101-ZE1-010
6-18 | 990467 | Flange Bolt 6 |6X12 90013-883-000
6-19 | 626393 | Flange Bolt 1 90022-888-010
6-20 | 627037 | Muffler Comp. 1 18310-ZF1-000
6-21 | 620867 | Muffler Protector 1 18320-ZF1-HO1
6-22 | 626624 | Muffler Gasket 1 18381-ZH8-800
6-23 | 583785 | Tapping Screw 4 90050-ZE1-000
6-24 | 583787 | Nut 2 94001-080000S
6-25 | 620869 | Supporter Rubber 1 16854-ZH8-000
6-26 | 583789 | Fuel Tank Joint 1 16955-ZE1-000
6-27 | 625268 | Fuel Tank Comp. 1 17510-ZE1-020ZA
6-28 | 407558 | Fuel Filler Cap Comp. 1 |Incl.34 17620-Z0T-814
6-29 | 625228 | O-Ring 1 91353-671-004
6-30 | 990487 | Flange Nut 2 94050-06000

6-31 | 583795 | Fuel Tube 1 95001-4514040
6-32 | 990499 | Tube Clip 2 95002-02080

6-33 | 583796 | Flange Bolt 1 95900-0602500
6-34 | 407559 | Packing 1 17631-Z0T-812

-16 -




7.MSD41ECH ENGINE (GX160K1-QD)

LABEL,GASKET KIT

522816-07

-17 -



Ref.No. |Parts No. Parts Name Q'ty Remarks
7-1 414796 | Label 1 87521-ZH8-030
7-2 636720 | Label 1 87530-ZH8-810
7-3 414797 | Gasket Kit 1 061A1-ZH8-020

-18 -




Maruyama U.S., Inc.
3570 Shelby Lane
Denton, TX 76207
940-383-7400 voice
940-383-7466 fax

www.maruyama-us.com




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (Japan Color 2001 Coated)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo false
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
    /Adolescence
    /Arial-Black
    /Arial-BoldItalicMT
    /Arial-BoldMT
    /Arial-ItalicMT
    /ArialMT
    /ArialMT-Bold
    /ArialMT-Light
    /ArialNarrow
    /ArialNarrow-Bold
    /ArialNarrow-BoldItalic
    /ArialNarrow-Italic
    /ArialUnicodeMS
    /BanjomanOpenBold
    /Batang
    /BatangChe
    /BermudaSolid
    /BookAntiqua
    /BookAntiqua-Bold
    /BookAntiqua-BoldItalic
    /BookAntiqua-Italic
    /BookmanOldStyle
    /BookmanOldStyle-Bold
    /BookmanOldStyle-BoldItalic
    /BookmanOldStyle-Italic
    /BookshelfSymbolSeven
    /Century
    /CenturyGothic
    /CenturyGothic-Bold
    /CenturyGothic-BoldItalic
    /CenturyGothic-Italic
    /ComicSansMS
    /ComicSansMS-Bold
    /CourierNewPS-BoldItalicMT
    /CourierNewPS-BoldMT
    /CourierNewPS-ItalicMT
    /CourierNewPSMT
    /CreepyRegular
    /CurlzMT
    /DFHeiW5-GB-EUC-H
    /DFHeiW7-GB-EUC-H
    /DFHeiW9-GB-EUC-H
    /DFPHeiW5-GB-EUC-H
    /DFPHeiW7-GB-EUC-H
    /DFPHeiW9-GB-EUC-H
    /DFPSongW5-GB-EUC-H
    /DFPSongW7-GB-EUC-H
    /DFSongW5-GB-EUC-H
    /DFSongW7-GB-EUC-H
    /Dotum
    /DotumChe
    /EraserDust
    /EstrangeloEdessa
    /FalstaffFestivalMT
    /FC-KigouGothic
    /FC-KigouMincho
    /FigaroMT
    /FootlightMT-Light
    /FranklinGothic-Medium
    /FranklinGothic-MediumItalic
    /FutoGoB101Pro-Bold
    /Garamond
    /Garamond-Bold
    /Garamond-Italic
    /Gautami
    /Georgia
    /Georgia-Bold
    /Georgia-BoldItalic
    /Georgia-Italic
    /GothicBBBPro-Medium
    /Gulim
    /GulimChe
    /Gungsuh
    /GungsuhChe
    /HGGothicE
    /HGGothicM
    /HGGyoshotai
    /HGKyokashotai
    /HGMaruGothicMPRO
    /HGMinchoB
    /HGMinchoE
    /HGPGothicE
    /HGPGothicM
    /HGPGyoshotai
    /HGPKyokashotai
    /HGPMinchoB
    /HGPMinchoE
    /HGPSoeiKakugothicUB
    /HGPSoeiKakupoptai
    /HGSeikaishotaiPRO
    /HGSGothicE
    /HGSGothicM
    /HGSGyoshotai
    /HGSKyokashotai
    /HGSMinchoB
    /HGSMinchoE
    /HGSoeiKakugothicUB
    /HGSoeiKakupoptai
    /HGSSoeiKakugothicUB
    /HGSSoeiKakupoptai
    /Impact
    /Kartika
    /KidTYPEPaint
    /Latha
    /LucidaConsole
    /LucidaSans
    /LucidaSans-Demi
    /LucidaSans-DemiItalic
    /LucidaSans-Italic
    /LucidaSansUnicode
    /Mangal-Regular
    /MicrosoftSansSerif
    /MidashiGoPro-MB31
    /MingLiU
    /MistralAV
    /MonotypeCorsiva
    /MS-Gothic
    /MS-Mincho
    /MS-PGothic
    /MS-PMincho
    /MSReferenceSansSerif
    /MSReferenceSpecialty
    /MS-UIGothic
    /MVBoli
    /NSimSun
    /OCRB
    /OrbusMultiserif
    /PalaceScriptMT-SemiBold
    /PalatinoLinotype-Bold
    /PalatinoLinotype-BoldItalic
    /PalatinoLinotype-Italic
    /PalatinoLinotype-Roman
    /PlumpMT
    /PMingLiU
    /PNGoIWA-Bd
    /PNGoIWA-HW-Bd
    /PNGoIWA-HW-Lt
    /PNGoIWA-HW-Md
    /PNGoIWA-Lt
    /PNGoIWA-Md
    /Raavi
    /Shruti
    /SimHei
    /SimSun
    /SpaceToaster
    /Sylfaen
    /SymbolMT
    /Tahoma
    /Tahoma-Bold
    /TeamMT-Bold
    /TimesNewRomanMT-ExtraBold
    /TimesNewRomanPS-BoldItalicMT
    /TimesNewRomanPS-BoldMT
    /TimesNewRomanPS-ItalicMT
    /TimesNewRomanPSMT
    /Trebuchet-BoldItalic
    /TrebuchetMS
    /TrebuchetMS-Bold
    /TrebuchetMS-Italic
    /Tunga-Regular
    /TwentiethCenturyPoster
    /Verdana
    /Verdana-Bold
    /Verdana-BoldItalic
    /Verdana-Italic
    /Vrinda
    /Webdings
    /WendyMedium
    /Wingdings2
    /Wingdings3
    /Wingdings-Regular
    /ZWAdobeF
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 150
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /ColorImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 150
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /GrayImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 600
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects true
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (Japan Color 2001 Coated)
  /PDFXOutputConditionIdentifier (JC200103)
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e55464e1a65876863768467e5770b548c62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc666e901a554652d965874ef6768467e5770b548c52175370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ENU (Use these settings to create Adobe PDF documents suitable for reliable viewing and printing of business documents.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /ESP <>
    /FRA <>
    /ITA (Utilizzare queste impostazioni per creare documenti Adobe PDF adatti per visualizzare e stampare documenti aziendali in modo affidabile. I documenti PDF creati possono essere aperti con Acrobat e Adobe Reader 5.0 e versioni successive.)
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020be44c988b2c8c2a40020bb38c11cb97c0020c548c815c801c73cb85c0020bcf4ace00020c778c1c4d558b2940020b3700020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken waarmee zakelijke documenten betrouwbaar kunnen worden weergegeven en afgedrukt. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /JPN <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName (Japan Color 2001 Coated)
      /DestinationProfileSelector /UseName
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements true
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 0
      /MarksWeight 0.283460
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /UseName
      /PageMarksFile /JapaneseWithCircle
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [600 600]
  /PageSize [612.000 792.000]
>> setpagedevice


